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KEREESETFERAT SCUD(Fujian)Electronics Co.,Ltd.
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Consignor District,Fuzhou,Fujian,China
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Name Lithium-ion Polymer Battery _ Brand . .
HE = | FURVIREE 7
Type Original tested type
= . BREL .
PAIKF(V) 3.8 £ 2820mAh 10.7Wh
Nominal voltage Capacity
(IOl o R e
T Rechargeable Li-polymer 3. we /
Description ; - Li content
single cell battery a0
' WE, WEFBIE Silvery
B S
i (ke) 0.041 yellow Aluminum-plastics
Mass ,
, s ; shell
RS & Test information
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Original test report No. 1118030187 Date of test report allga 20
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Test standard

K& (KT ahBYzEmE s I B UETF
WEYEE 38.3 3 UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6

Altﬁ&d?ﬁiz%on FH# Passed Eﬁeﬁgﬂt‘i? it Passed
Ti{fﬁiﬂﬂﬁt i Passed b g;if it “4% Passed
Extzl:rfaﬁfgftgcﬁicuit i Passed Tgn}i}}]f % Passed
Tgvgfi? i Passed F(F)I;feiiicﬁgfﬁf.ge 1% Passed
3833 (f) / 3833 (g) /
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Statement
ARG ME B TE A S 06 R AN 5 (R IR I 5 FH 25D TEak.

The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2RI LR BRI A A S A A T (B IRARIIE T 25) HoRk.

Copies of the test summary without the official seal of the laboratory are invalid.
3RS B IO RG 7 B R - ek 44 FER 5 630

The test summary is invalid without the signature, name and title of the signatory.
4. I E SRR

The test summary is invalid if it is blotted out.
SREGASZIG B A TREAE, A7 5 I

It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. I MEEE T RR (RS 45 R, AN RS B A5 2

The conclusion of the test summary is only valid for the tested sample.
TARBMEE LA SONTE, JESCCA CUiAT ) AUCARESE, Wi R AR, LA e A

The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.

ik BRS04 AR 345 5 Address: No. 345 East Yunling Road, Shanghai
ML i fid (PostCode): 200062

HLEE(Tel): (021) 31765555 {4 E(Fax): (021) 31015117

M 4ik(website): www.ghs.cn

Hi-f{54F (E-mail): battery@ghs.cn
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ST/SG/AC.10/11/Rev.638.3 FRUEZESR . The tested samples meet the requirements of test
items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
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LS TR Vice chief engineer
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